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Assessment and Risk Stratification:

® Assess the severity and extent of solid organ injuries using imaging modalities such as computed
tomography (CT) scans (Atri et al., 2020).

e Consider the patient’s risk factors for thromboembolic events, including age, a history of venous
thromboembolism (VTE), immobilization, and obesity (Knudson et al., 2019).

Indications for Anticoagulation:

e |Initiate anticoagulation therapy in trauma patients with solid organ injuries who exhibit a low
bleeding risk but a moderate to high risk for VTE (Cotton et al., 2018).

e Decide on anticoagulation therapy based on the patient’s clinical condition, existing risk factors, and
overall prognosis (Atri et al., 2020).

Choice of Anticoagulant:

e Heparin and enoxaparin are frequently used anticoagulants in trauma patients with solid organ
injuries (Knudson et al., 2019).

* The decision between heparin and enoxaparin should consider renal function, availability, cost, and
patient preference (Cotton et al., 2018).

Dosing Recommendations:

e Heparin (Subcutaneous): e Initial dose: 5000 units subcutaneously every 8 to 12 hours (Knudson et al.,
2019).
¢ Adjust the dose based on the patient’s weight, renal function, and anti-factor Xa levels, if available
(Atri et al., 2020).
e In patients with severe renal impairment (CrCl < 30 mL/min), consider reducing the dose or using an
alternative anticoagulant (Cotton et al., 2018).
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e Enoxaparin (Lovenox): e Initial dose: 30 mg subcutaneously every 12 hours (Atri et al., 2020).
¢ Adjust the dose based on the patient’s weight, renal function, and anti-factor Xa levels, if available
(Cotton et al., 2018).
e In patients with severe renal impairment (CrCl < 30 mL/min), reduce the dose to 1 mg/kg once daily
(Knudson et al., 2019).

Timing of Anticoagulation Initiation:

e Initiate anticoagulation therapy as early as feasible, once hemostasis is achieved and there is no
evidence of active bleeding (Knudson et al., 2019).

e Consider delaying anticoagulation if the patient has ongoing bleeding or is hemodynamically unstable
(Atri et al., 2020).

DVT Prophylaxis in Liver, Kidney, and Spleen Injuries:

e Initiate DVT prophylaxis early in trauma patients with liver, kidney, and spleen injuries, once the
bleeding risk has decreased and hemostasis is established (Knudson et al., 2019).

e Consider initiating DVT prophylaxis within 24 to 48 hours post-injury, balancing the risks of
thromboembolic events and bleeding (Cotton et al., 2018).

Duration of Anticoagulation:

e Continue anticoagulation therapy for at least 7 to 10 days, depending on the severity and extent of
the solid organ injuries (Atri et al., 2020).

¢ Individualize the duration of anticoagulation based on the patient's risk factors, clinical course, and
response to therapy (Knudson et al., 2019).

» Consider extending anticoagulation beyond the acute phase if there are persistent risk factors for
thromboembolic events (Cotton et al., 2018).

Monitoring and Follow-Up:

e Monitor for signs of bleeding, including changes in hemoglobin levels, hematocrit, and vital signs (Atri
et al., 2020).

e Monitor anticoagulation effects using laboratory tests such as activated partial thromboplastin time
(aPTT) for heparin and anti-factor Xa levels for enoxaparin (Knudson et al., 2019).

® Reassess the need for anticoagulation therapy regularly based on the patient’s clinical status and
imaging findings (Cotton et al., 2018).

Version Control Record
Version Date Author / Reviewer Description of Changes
1 10/31/2024 | Paul Wisniewski, D.O. | Initial review and update to reflect latest evidence/practice
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This guideline provides evidence-based recommendations for dosing and timing of anticoagulation therapy in
trauma patients with solid organ injuries, including specific instructions for subcutaneous heparin dosing and
timing of DVT prophylaxis in patients with liver, kidney, and spleen injuries.

The Evidence-Based Guidelines provided by Cutting Edge Surgical Medical Group, a division of Paul J. Wisniewski, DO,
Inc., are intended to offer general information and guidance based on current research, clinical best practices, and
expert opinions in the medical field. These guidelines are designed to assist healthcare professionals in making informed
decisions regarding patient care, but they are not a substitute for personalized medical advice, diagnosis, or treatment.
Important Notes:

e The guidelines are for informational purposes only and are not intended to replace professional medical
judgment. They should be used as a reference and adapted to the specific needs of individual patients.

e Application of these guidelines should be made by healthcare providers, taking into account the unique medical
history, condition, and circumstances of each patient.

e While Cutting Edge Surgical Medical Group strives to provide the most accurate, up-to-date, and evidence-
based information, we cannot guarantee that all content on the website is free from errors, omissions, or
outdated information. Medical knowledge evolves rapidly, and guidelines may be updated periodically.

e Cutting Edge Surgical Medical Group does not assume responsibility for the outcomes of any medical decision
or intervention based on the use of these guidelines. The use of this information is at the user's own discretion.

e Healthcare providers are encouraged to consult the latest peer-reviewed research, professional standards, and
individual patient assessments before making clinical decisions.

For specific medical concerns, treatment advice, or patient management, please consult directly with a qualified
healthcare provider.
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